COUNT AND INSPECT ALL PARTS CONFIRMING ALL
WERE RECEIVED AND ARE IN GOOD CONDITION.

FOR ANY REPLACEMENT PARTS OR HARDWARE,
AND/OR HELP WITH ASSEMBLY;

CONTACT US AT:

info@camaflexi.com

OR CALL US AT:
(347)844-9307

PLEASE HAVE THE MODEL NUMBER and/or PART
NUMBER NEEDED AS SHOWN IN THE PACKAGING OR
ASSEMBLY MANUAL




ASSEMBLY INSTRUCTIONS

00:40 Hs

HARDWARE INCLUDED

A -10,0x40 B -1/4x120 C -1/4x80 D - 1/4x50 E - Cylindrical nut
Qty. 26 Qty. 04 Qty. 08 Qty. 04 Qty. 08
\»WW
ﬁ@ B P
F - Clog G - Half moon nut H - 4,0x45 | -3,5x30 J-3,5x16
Qty. 04 Qty. 04 Qty. 04 Qty. 24 Qty. 36
g Q) 0 @
K - Allen key L - Hole plugs M - Metal bracket N - Metl bracket O - Space wooden

Qty. 01 Qty. 08 Qty. 02 Qty. 04 Qty. 02




F
)/
7
\
\

ARTS INCLUDED

\

\




>
:

%ﬁ%ﬁ‘

M - Metal bracket N - Metl bracket J-3,5x16
Qty. 02 Qty. 04 Qty. 24

STEP3 )

C - 1/4x80 E - Cylindrical nut K - Allen key
Qty. 04 Qty. 04 Qty. 01




A

K - Allen key B - 1/4x120 G - Half moon nut
Qty. 01 Qty. 04 Qty. 04

IS

C -1/4x80 E - Cylindrical nut K - Allen key
Qty. 04 Qty. 04 Qty. 01




D
D -1/4x50
Qty. 04

4cm

[}

JL

STEP7 )

K - Allen key
Qty. 01

F - Clog
Qty. 04




mmmm

H B 4;0x45
aty. 04

J
STEP 9 | %‘

@ﬁm\

J- 355x16
aty. 12




STEP 10)




